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SPORTON LAB.

FCC RF Test Report Report No. :FG892103B

LTE Band 26 / 15MHz / 64QAM
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SPORTON LAB.

FCC RF Test Report
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26dB Bandwidth
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Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.273 | 1.315 | 2.997 | 2.985 | 4.945 | 4915 | 9.67 9.69 |14.805 | 14.416 - -
Middle CH 1.259 | 1.304 | 2.979 | 3.015 | 4.935 | 4.985 | 9.71 9.83 |14.326 | 14.146 - -
Highest CH 1.298 | 1.306 | 2.997 | 3.003 | 4.925 | 4.905 | 9.95 9.81 |14.356 | 14.505 - -
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.298 2.997 4.895 9.81 14.505 -
Middle CH 1.250 3.003 4.915 10.03 14.416 -
Highest CH 1.284 3.021 5.015 9.747 14.535 -
Sporton International (Kunshan) Inc. Page Number 1 A26-5 of 51




SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM
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SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM
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wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM
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Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(- 1 15,39 dBm @ down z (- 1 16.59 dgm @ down L4416 Mz |
T1 1 -3.93 dém nda T1 L -3.23 dém nda 2
i) i -3.88 dam 0 factor Tz 1 -10.19 dam 0 factor
"

J

Data, 2 00T 2018 033638

Data 20T 218 043667

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date 2OCT 218 034114

0 dRm  Offset 510 G0 = RBW 300 (0 dim  Offset 510 ob w RBW 300 bHT
e SWT 126 pc @ VBW 1 MHr  Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Hax (@375 Man
i [CFTEL] & dnm| 0 de ™AL
= 0495270 MMz Y 7670 MHz
- e g o ek =y .00 di| - T AUTAAANAINS, | P B 26G.00 dit
‘ I] 14.326000000 MHz| " ] Bur | 14, 146000000 MHz
- . 58,0 -~ J Q factor | 59,4
-0 3 0 - -
\ ) |
: et = 20 di 1! 8
b S, TS R ,
-30 dim—
40 df 40 dar
50 dam -50 dém
-6 dam- 60 de
70 70 dder
CF 036,65 MHz 1001 pis Span 400 MHZ GF 536.5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result
(- 1 s @ down 14,28 (- 1 15.31 dgm @ down 141
T1 1 247 Mz 48 dbm nda T1 L ~10.35 dbm nda
i) i 73 Mz -10,04 dBm 0 factor Tz 1 -11,68 dam 0 factor
- — -
J J VERURRNLY we

Data 2OCT 218 044054

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Dafa 20CT2018 0341:24

Offset 510 db w RBW 300 kHz 10 dém  Offset 510 db e RBW 300 kHz
SWT 126 p= @ YBW 1 MHr Mode Aute FFT 0B SWT 126 ps e VBW  1MHZ  Mode Auto FFT

5 X mif1] 16.17 divm) 05 dpm]

e = oy (40,6010 MMz 0 MMz
L Find LA ph ') R Dl 26.00 dB A Ak i | 1 v 26.00 di|
a8, Bur | 14356000000 MH:z o ] \ D5000000 MHz
. | Q lactor | 58,4 g I .L 58,7

il ] + i
1o d g 7] 10 i -
1 !
o A o
i 4
40 40
W b

501 dim - 50 dim .
-60 d -60 o

70 70

CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts Span 30.0 MHz
Marker i Markar |

Type | Ref | Trc | X-value 1 | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 840,601 MHz ndB down 14,356 MHz (- 1 545246 MHz 18,05 dem ndB down 14505 MHz
T1 U 834.217 MHz nds 26.00 dB 1 L 8 dgm nds 26,00 d8
Tz 1 0 factor 585 || T2 1 898.7 -5,97 d8m 0 factor
- —— =
J | URRURRNLY W J | URRUNNNLY o

Data ZOCT. 2018 034154

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

1 A26-10 of 51
Dec. 20, 2018
Rev. 01

Page Number
Report Issued Date
Report Version



wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

[ &)

0 dEm Offset 510 0B » RBW 30k
0B SWT 632 ps e VBW 100 kH:  Mode Auto FFT
Sl Count 1007100

10 dém  Offset 510 db = RBW 10
A0 e SWT 15 s - VBW 30
SGL Count 100/100

Mode Auto FFT

@205 Max

i
J

Data, 2 00T 218 030644

[@:iFk Max
- CETFE .42 dnm| o [CETEE 16.10 dpm)
20 d8 - 025 01080 MMz Lot = x 020, 14140 MMz
P by mmemmiB =, .00 dB)| e N TN AN N gl BT 00 dp
1\ \ e 10 dBm \ =
Bur \ g Bur \ 97000000 MHz
[ 1 Q factor | - / Q factor | 2757
. L ki ; s hS
-10 10 f b
p / |
o o et | - N =~
40 df 404
50 dam S0 dém
-6 AR 60 e
<70 ¢ 70 der
CF 0247 MHz 1001 pis Span 2.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
(- 1 15.42 dgm @ down (- 1 26 1414 MAL 16.10 d8m @ down 257 Hz |
T1 1 ~10.57 dbm nda T1 L D015 -3.91 dém nda
i) i -10.55 dBm 0 factor Tz 1 -9.69 dam 0 factor

Data 20CT 218 031448

Middle Channel /1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Date 2 OCT 218 03.07.06

0 dRm  Offset 510 G w RBW 30 bhT (0 dim  Offset 510 ob w RBW 100 bHT
e SWT 632 = @ VBW 100kHr Mode Auto FFT 0 dE SWT 1S ps e VBW 300kH:  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Hax (@375 Man
- M11] e [ETER T
20 8 % 20 dB . -
i T A Ty I P AV e il e,
AR f - \ 1250800000 MHz ki 7 Bur \ 3003000000 MHz
. Qlactor | 6597 . / Q lactor 278.0
ad 7 I =] =
10 A 10 "
20 d L —f—
e 30 el
40 df 40 di
50 dam S0 dém
-6 AR 60 e
70 ¢ 70 dder
CF 036,65 MHz 1001 pis Span 2.0 MHz GF 536.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | 1 ¥-valug | Function | Function Result
(T 1 8357378 15:53 dBm nd@ down 1.2503 MH2 T 1 N 17.05 dBm nd@ down 3
T1 1 ~10.31 dbm nda T1 L 35,0015 MHz 1 dam nda
i) i 55 0 factor 2 || | _—E 1 36,0045 Wiz -9.03 dam 0 factor
- — -
] | VERURRNLY we )i J (LTI

Data 2OCT 218 031512

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Dafe 20CT 2018 030845

Offset 510 db w RBW 30 kHz 10 dém  Offset 510 db w RBW 100
SWT  63.2 ps w VBW 100k Moda Auto FFT 0B SWT 12y - VBW 300 Mode Auto FFT
SGL Count 186/100
20 mi[1] m1[1)
W E s . 647
" < Firin / e o ~ ol Bt | S d
Al Bur | 1283000000 MHz A i Bur 3.021000000 MHz
[ y Q facko GB0.7 i Q fackor 200,59
10 d - 10 :
B
L 4 - =
40 40
50 dim 50 dim
-60 d -60 o
70 70
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Trc | x-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 16 MHz 13,684 dam ndB down 12639 MHz (- 1 H dam ndB down 3021 MHz
T1 U 25 dom nds 26.00 dB - L 5 dém nds 26,00 d8
T2 1 12.30 dém 0 factor 660.7 | | T2 1 s -10.57 dém 0 factor 280.5
- —— =
J ) URRURRNLY W ) ) URRUNNNLY o

Deta ZOCT N8 031712

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number 1 A26-11 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Data, 20CT 218 032228

Offsat 510 db = RBW 10 (0 dim  Offset &.10 ob s RBW 300 bH=
SWT 18 s w VBW 30 Mode Auto FFT e SWT 126 ux w VBW  1MHD  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Hax (@375 Man
20 dé LI S0 d8 M1
I i = K -
- i = e - 1 B e o A
! i
0 da 0 a8 { \
K
-10 - 10 -
{ { \
20 A8 -
Akt e A~ -
360 e
40 df 40 di
50 dam S0 dém
-6 AR 60 e
<70 ¢ 70 der
CF 0265 MHz 1001 pis Span 10.0 MHz GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(- 1 528,058 MH2 14,52 dgm @ down 4,895 W (- 1 @ down 081 WHz |
T1 1 4.012 MMz ~11.30 dbm nda T1 L nda 2
i) i 828,908 M-z -11.40 dBm 0 factor Tz 1 0 factor
- — -
] J [} L

Data 2001 218 042968

Middle Channel /5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Data; 2 00T 218 032267

0 dRm  Offset 510 G = RBW 100 (0 dim  Offset 510 ob w RBW 300 bHT
S0dE SWT 10 ps @ VBW 300%Hr  Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man
- [CHEN] e - [ZETEN] 08 dpm|
20 d8 de X 85,9410 MHz
L WY L i A . Ao i Ve N s N, 00 da|
a8, 1 ) 1915000000 MHz A 7 Bur \ 10,030000000 MHz
5as i | 170.0] - / Q factor \ 83,3
\ rd i
2 4
-10 = 10
!
/ \ i
= J ) N = I~ ~
i o ¥ Yo 'y
40 df 40 di
50 dam -50 dém
-6 AR 60 e
70 70 dder
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | %-value 1 Y-valug | Function | Function Result
(- 1 835 511 15.21 dgm @ down (- 1 S 541 WAL 16,08 dBm @ down
T1 1 8 nda 71 L 45 Mz Bm ndg
i) i E 1 0 factor Tz 1 241,475 Wiz -10,03 dam 0 factor
- — -
) | VERURRNLY we L

Data 20T N8 043016

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Dafa 20CT2018 0322441

o
0 diEm Offset 510 dB = RBW 100 kHz 10 dém  Offset 510 db e RBW 300 kHz
0B SWT 19y w VBW 300k Moda Auto FFT A0 e SWT 126 ps w VBW  1MH:  Mode Auto FFT

S6L count 160/100

45 mif1] 14.06 dnm)| mif1]

20 8 64447200 MMz y

. Y A R 6.00 di) A B e e P e Py .
a8, Bur y 5015000000 MHz o 7 :1Y] \ 9770000000 MHz
- Q lactor I‘. 1604 i .“ Q lactor ‘ a6.0}

/ \ i i
el 7 { 2 y
{ \ !
= —7 i =i Y o | S

40 40

50 dim 50 dim

-60 d &0 o

T 70

CF B46.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 14,08 dBm ndB down 5D (- 1 B4D.503 MHz 1413 dBm ndB down W77 MHZ

1 i -11.68 dBm nes 1 L - dém nds
i3 1 11.63 dBm 0 factor T2 1 g 0 factor
- —— =
J URRURRNLY W ) ) URRUNNNLY o

Data ZOCT N8 033149

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158
FAX : 86-512-57900958

FCC ID: IHDT56XR1
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Rev. 01

Page Number
Report Issued Date
Report Version



wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

0 diEm Offset 510 dB = RBW 300 kHz
1R SWT 126 p= w VBW
S6L Count 1007100

(@17 Max

=500 dim

600 B

70

CF B31.5 MHz 1001 pis

Span 300 MHz

Marker

Type | Ref | Tre | Y-value
| — i

Function Result

15,04
ETR

T1 1
2 1

14,51

i
J

Data, 20CT 2018 034015

Middle Channel /15MHz / 64QAM

0 dRm  Offset 510 d6 = RBW 300 kHT
1B SWT 126 s m VBW 1M Mode Auto FFT

SGL Count. 1007100

@ 1Pk Max

o B anm)
70 r 6010 MMz
_— b s S == dn|
el 7 14416000000 MH:
- f 58.0)

|
Lo £ 0
4
S e e A AW .
=l = L P

40

=50 dam

-6 AR

70

CF 036,65 MHz 1001 pis Span 400 MHZ
Marker [
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 601 MH, 13,81 dam @ down 14415

T1 1 &
e E 1 factor

i
J

Date 20CT 218 034024

Highest Channel / 15MHz / 64QAM

i
0 diEm Offset 510 dB = RBW 300
AR SWT 126 ps w VBW Mode Auto FFT
S6L count 160/100
(@17 Wa
o mif1] 75 dim|
20 8 i 0412930 MMz
- o - ) \ “UrA 2600 dB
a 7 i + 533000000 MHz,
. ) lacto 57,
10 -
! Ayl
ELT x
\
50 dim
-60 d
700
CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result
- 7 838.293 MHz 13,75 dam ndB down 14,535 MHz
T1 U 18 & 2 3
T2 i 0 factor L

i
J

Daf 20CT2018 034213

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number

1 A26-13 of 51

Report Issued Date : Dec. 20, 2018
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. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.71 2.72 451 451 9.07 9.05 | 13.46 | 13.55 -
Middle CH 1.09 1.09 2.72 2.72 4.49 4.48 8.99 8.97 | 13.37 | 13.37 -
Highest CH 1.09 1.1 2.73 2.72 4.49 4.5 8.99 8.97 | 13.43 | 13.43 -

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 2.71 4.49 8.95 13.46 -
Middle CH 1.09 2.73 4.49 9.03 13.4 -
Highest CH 1.1 2.72 451 8.99 13.43 -

Sporton International (Kunshan) Inc. Page Number 1 A26-14 of 51

TEL : 86-512-57900158
FAX : 86-512-57900958
FCC ID: IHDT56XR1

Report Issued Date : Dec. 20, 2018

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&)

&

0 dRm  Offset 510 G w RBW 30 bhT (0 dim  Offset 510 ob w RBW 30 bHT
0B SWT 63.2 = @ VBW 100k Mode Aute FFT 0 dE SWT 632 ps e VBW 100k Mode Auto FFT

S6L Count 100/100 SGL Count 100,100
(@15 Hax @37k Max
.,‘, CHEV .18 dfm)| 4 | M1, danm|
o = ; £25,15590 Mz, Lt [ L o
18 N el e iyl 109811 1688 MHz| - ;"»- My TV R 1.0861 11608 MHz
0d8 C 0 da -
10 ! 10 \

e

Date 2 OCT 218 030548

40 df 40 di
50 dam S0 dém
-0 e 50 d
70 ¢ 70 dder
CF 0247 MHz 1001 pts Span 2.0 MHz GF 524.7 MHz 1001 pts Span 2.0 MHz
Marker [ Marker i
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(- T 16.18 dam - 1 15.57 dam i
71 1 3 dbm Oce Bw 1.088111688 MHz | — 71 L 9.43 dbm Oce Bw 1.088111668 MHz
i) i 17 dam T2 i 9.21 dBm

Data 20T 218 040507

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date 2 OCT 218 030736

Data, 20CT 218 030717

-
0dBm  Offsel 510 0B = RBW 30 kHz D dBm  Offset 5,10 OF w RBW 30 kHo
30 SWT 63.2 s & VBW 100 & Mode Auto FFT 30 de SWT s & VBW 100 & Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
1Pk Max
o mif1] mif1] 1618 dnm)
hes N 1 V70 MMz
- Ll o 5 -~ e Hin 1 09811 16ED MHz2 - i Vi U Bl i [ - VRV K 1.086111608 MHZ
1 - 3 .
0 da A 0 da -
/ \ bt
-10 o 10 r
= o ik v e L7 i
-4 d 40 o
50 dam S0 dém
-0 e 60 df
70 ¢ 70
CF B36.5 MHz 1001 pis Span 2.0 MHz GF B36.5 MHz 1001 pis Span 2.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | %-value 1 ¥-valug | Function | Function Result |
[ w1 L G, 3394 MH2 1 ™ 1 H2 15.48 dBm |
Tl 1 1.088111688 MHz |— 71 L Occ Bw 1.085111668 MHz
i) i Tz 1
il il
I (LTI L L [LTIT] -

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

) o
Ref Lovel 25,10 dBm  OFfsel 5 10 0k w RBW 30 bHT 0 dBm  Offset 510 G w RBW 30 bHT
e At d0d8 SWT 632 p @ VBW 100K Mode Auto FFT A0 dE SWT 632 ps @ VBW 1004 Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax @37k Max
= [IEl] 16,69 dnvm| = ; (el a5 apm]
Mk : B40,07H20 MMz, K 1
Y e s 088 B M| e e
- 1,098 111888 MH - A B
068 A 0 d8 - .
\ / b
-10 A 10 .
Ve e \- ) =
2 dgan e o=y =iy
-3 dim— —]
it 40 o
50 dim 50 dim
-60 d &0 o
BT 70
CF 848.3 MHz 1001 pts Span 2.0 MHz CF 840.3 MHz 1001 pts Span 2.8 MHz
Marker I Marker ]
Type | Ref | Trc | x-valye 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 648 0752 MHz 18,89 dam (- 1 He 15,85 dam
T U 94775455 MH2 9.95 dém occ Bw 1.088111888 MHz | L .95 dam occ Bw 1.099300689 MHz
Tz 1 &5 Mz .00 dem | T2 1 7.55 dém

Date 20CT2018 03.07:56

—
JL

Data ZOCTXN8 030820

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number
Report Issued Date
Report Version

1 A26-15 of 51
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= as. FCC RF Test Report Report No. :FG892103B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

0 dRm  Offset & 10 06 w RBW 10 (0 dim  Offset 510 ob = RBW 10
AR SWT 18 s w VBW 30 Mode Auto FFT 0 HE SWT 15 ps w VBW 30 Mode Auto FFT

S6L Count 100/100 SGL Count 100,100

(@15 Hax (@375 Man

o ] GLED 16 danm - [ ™M)

20 dB = SR ——— . 190 ML Lk a1 .

309 MHz Y~ e 2
- 709 MH: - 3 :
o g8 T 0 s f t
/ 1 \

-10 : b -10 IJ‘ b

20 d8 — S ATy e S g =

<30 drv— <3 it —

40 df 40 der

50 dam -50 dém

-6 dam- 60 de

<70 ¢ <70 dBr

CF 0255 MHz 1001 pis Span 6.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |

Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(T 1 24 5580 MH2 18.16 dBm T L I

T1 1 iz 2 dem T1 L Oce Bw
iz i 11.63 dBm Tz i
" "
J L

Date 20CT 218 031401 Data, 20CT 218 031420

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

0 dRm  Offset 510 A6 w ROW (0 dim  Offset 510 ob w RBW 100 bHT
SHE SWT 18 s m VBW 3 Mode Auto FFT 0 dE SWT 1S ps e VBW 300kH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man
iy i e
1 ¥ & c B 2 N o S = d
0d8 v 0 da L 3
/ \ i
/ /
i ! ] i /
10 . 10 1 -
= Al \
210 A= = S — = \ i
<30 drv—
40 df 40 der
50 dam -50 dém
-6 dam- 60 de
70 ¢ 70 dder
CF 036,65 MHz 1001 pis Span 6.0 MHz GF 536.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 B 18.41 dBm T 1 B: 72 MHL 15.75 dBm i
T1 1 11.02 dém Oce Bw 2.7152E4715 MHz T1 L .07 dém Occ Bw
i) i 5 11.92 dam | | _—E 1 83786663 M2 10.90 dam
- — -
) | VERURRNLY we L
Date 2 OCT 218 031540 Data, 20CT 218 031522

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

0 diEm  Offset 510 dB = RBW 10 dém  Offset 510 db w RBW 100
308 SWT 19 y= - VBW Mode Auto FFT 30 dB SWT 19 = & VBW 300 Mode Auto FFT
SGL Count 100/100 SGL Count 106/100
[ m1[1) o m1[1)
20d8 X
m 'd Hice Bw e j - VT e B AT
] ¢
/ | / |

10 ~ = 10 i

B e - — = R T I - —
-0 dlim— -3 disrm —

400 o 4D

~50.dim 50 dém

60 df -60 of

EeF Er

CF B47.5 MHz 1001 pts seann‘n MHz CF 847.5 MHz 1001 pts s:anﬂ.n MHz
Marker | Marker |

Type | Ref | Trc | x-valye 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
i M1 b1 2 12 I ML L MHz 1

1 i occ 8w 2,727, 27 MHz __©1 L oce Bw
12 1 2 | T2 1 BS n
) ] VILIVHNLY & | ] VILITONLY o
Dafe. 20CT 218 03 76,02 Dafa, 20CT. 218 031620
Sporton International (Kunshan) Inc. Page Number : A26-16 of 51
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SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

0 dRm  Offset & 10 06 w RBW 10 (0 dim  Offset 510 ob = RBW 10
AR SWT 18 s w VBW 30 Mode Auto FFT e SWT 15 = = VBW 30 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Hax o35k Max
- o [CETER] e MI[1] 15.18 dpm)
20 dB &0 dB L 100 MMz
I W — o e B B T
- : v Omc B + - & o B 8
{ )
0 da B 0 da T
] \ / \
-10 - 10 L -
/ \
40 df 40 di
50 dam S0 dém
-6 AR 60 e
<70 ¢ 70 der
CF 0265 MHz 1001 pis Span 10.0 MHz GF 526.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(T 1 824,322 MH2 16,21 dam T 1 B27 690 MH: 18 dam i
T1 1 Mz 1059 dém +,5053G4508 MHz T1 L 25 Mz Oce Bw 4.5054
i) i 5774 Wiz 10.98 dam Tz 1 774 Wiz
- —

Date 20OCT 218 032135

Data 20CT 218 032154

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Data, 20CT 2018 012328

0 dRm  Offset 510 G = RBW 100 (0 dim  Offset 510 ob w RBW 100 bHT
S0dE SWT 10 ps @ VBW 300%Hr  Mode Auto FFT 0 dE SWT 1S ps e VBW 300kH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man
= s MILT] e M1[1] 15.13 dpm)
20 dB = &0 dB T ¥ 0 Mz
el el hervpar & T 4. 485514486 MHz| P vt} TN P B e &k 476 MHz
1\ 7 10 dBm -
i | \
0 da ; 0 da { 1
/ \ ] |
10 " 10 7 v
X5 / L
e = = - s R
40 df 40 di
50 dam -50 dém
-6 AR 60 e
70 ¢ 70 dder
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | %-value 1 Y-valug | Function | Function Result |
(T 1 8 15,56 dBm T L 836,54 MH2 15.13 dam I
T1 1 10,95 dém Oce Bw 4485514486 MHz T1 L 1155 dém Oce Bw 4475524476 MHz
Tz i 9,95 dBm Tz 1 8,92 dm
- — -
J VERURRNLY we

Data 2OCT 218 042308

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

20CT2018 032349

s
0 diEm Offset 510 dB = RBW 100 kHz 10 dém  Offset 510 db w RBW 100
0B SWT 19y w VBW 300k Moda Auto FFT 0B SWT 12y - VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 190/100
5 ; mif1] 1 EJTEN 14.26 dnm)|
o8 i B46,40000 MMz [ 100 MH:
- o SHE R~ i £.A8551 4486 MH| - L — B S Busny, A £ 1406 MHz
| | |
. i 5 J 1
\ / |
/ \ / \
10 d S 8 10 T
7 T 7 |
i s =, Rl =T oy
40 40
50 dim 50 dim
-60 d -60 o
T 70
CF B46.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | ¥-value | _Function Function Result |
- 7 2454 MHz 3 (- 1 14.28 dBm
T1 U 944.25235 MH2 10,73 dém occ Bw 4 #B5514486 MHz 1 L 7.85 dam Occ 8w 4 435504406 MHZ
T2 1 94873776 Mbz 10,77 dém | T2 1 s .33 dBm
- —— =
J URRURRNLY W ) ) URRUNNNLY o

Data ZOCTXN8 032409

Sporton International (Kunshan) Inc.

TEL : 86-512-57900158
FAX : 86-512-57900958
FCC ID: IHDT56XR1

Page Number 1 A26-17 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report Report No. :FG892103B

LTE Band 26

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

0 dRm  Offset 5 10 06 w RBW 30 (0 dim  Offset 510 ob w RBW 30
AR SWT 126y VBW 1) Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man
o [ 10,73 anm| - ) ™M)
Eade P X 160 $1H: 00 d8 . P
il st shan iy 9.070928 MHz e G W =
- 1 e i 0.07092007 | MH: - O BV d
] \ ]
v / x o : ‘.
! | / |
-10 10 .
/ i Y
d . — — 20l — - = —
<30 v <3 it —
40 df 40 der
50 dam -50 dém
-6 dam- 60 de
<70 ¢ <70 dBr
CF 029.0 MHz 1001 pis Span 20.0 MHzZ GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 18.23 dBm T 1 15.79 dBm i
T1 1 19 dém 5.070929071 MHz T1 L 11.39 dém Oce Bw 9.050045051 MHz
Tz i 1,61 dm Tz 1 11.06 dm
)j | [} JU LT

Data, 2 00T 2018 032612

Middle Channel / 10MHz / QPSK

Data 2001 218 042830

Middle Channel / 10MHz / 16QAM

0 dRm  Offset 510 G0 = RBW 300 (0 dim  Offset 510 ob w RBW 300 bHT
e SWT 126 pc @ VBW 1 MHr  Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man
o 3T dnm| e . [CETER]
20 8 - : oh piks 20 dB = - o
- i g - ~Orc Bl %
- \ sin \
/ \ | \
f |
10 1 I‘ 0 |
! 8 \
r =T — 20 dBm=—— 7 =
360 e
40 df 40 dar
50 dam -50 dém
-6 dam- 60 de
70 ¢ 70 dder
CF 036,65 MHz 1001 pis Span 20.0 MHzZ GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 838 18.31 dam T L §36,02 MH2 16:59 dam I
T1 1 11,70 dém Oce Bw 5.951008591 MHz T1 L Oce Bw 5.971026971 MHz
Tz i 12.97 dém | | _—E 1
- — -
) | VERURRNLY we L

Data, 2 00T 2018 033047

Data 20T 218 043028

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date 20CT2018 0331105

o o
Offset 510 db w RBW 300 kHz 10 dém  Offset 510 db e RBW 300 kHz
SWT 126 pc @ VBW 1 MHz  Mode Auto FFT A0 e SWT 126 ps w VBW  1MH:  Mode Auto FFT
o [ITEIn 17.78 dim| L mif1] 19 dnm|
e - b 46,8770 MMz N = y ) MMz
i j =y s 991008991 MH: e AN A A N R .97 1028971 MH
/ Y
0 g8 + ' 0da T
: / 1 : / \
10 d : 10 -+ -
20 dam = L = |20 dany 2, e
220 o
-3 dim— 30 deim—
40 40
50 dim 50 dim
-60 d -60 o
70 70
CF B44.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 846,677 MH2 17.28 dBm - 1 B41.263 MHz 17.39 dBm
T1 U 8385045 MMz 11,88 dém occ Bw 8.991008601 MHz 1 L B38.5045 MMz 10.30 dém occ Bw 8.971028971 MHz
T2 1 BAE. 4355 Miz 10.50 dém | T2 1 10.50 dém
- —— =
J ) URRURRNLY W ) ) URRUNNNLY o

Deta ZOCT N8 033123

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1
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wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Data, 2 00T 2018 033630

0 dRm  Offset 5 10 06 w RBW 30 (0 dim  Offset 510 ob w RBW 30
AR SWT 126y VBW 1) Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Hax (@375 Man
20 8 [T 30 d ™M)
X i
e AV o " T AoV o
- v - i | A Vo ot B
/
0d8 af “ 0 da -
-10 L 10 A
I / \
_ i \ J L
R0 BT - =i - = .
= o A
<30 drv—
40 df 40 di
50 dam S0 dém
-6 AR 60 e
<70 ¢ 70 der
CF B31.5 MHz 1001 pis Span 400 MHZ GF 51,5 MHz 1001 pis Span 0.0 MHz
Marker Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-walu 1 Y-valug | Function | Function Result |
(T ! 17.22 dem TS 1 5| 1590 dem I
T1 1 12.39 dém 13.456543457 MHz T1 L 35 dam Oce Bw 13.545453548 MHz
i) i 11,74 ddm Tz 1 10.18 dam
T ! n J -

Data, 20CT 218 033648

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date 2OCT 218 034106

0 dRm  Offset 510 G0 = RBW 300 (0 dim  Offset 510 ob w RBW 300 bHT
e SWT 126 pc @ VBW 1 MHr  Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax @37k Max
o GLED - GHED 15,36 anm)
20 d8 = - 5 0B '- . 6170 MH:
f P ity W LY (L B oo P T b N pnr e i V| i i 7 MH
- 3 I O B - I AN el v 167 MH:
] { |
8 | a8 [ |
o g T o :
| \
10 J . 10
i ¥ ] \
o | e\,
40 df 40 di
50 dam -50 dém
-6 AR 60 e
70 ¢ 70 dder
CF 036,65 MHz 1001 pis Span 400 MHZ GF 536.5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(T 1 837 60! 15.85 dam T 1 1538 dam i
T1 1 11,04 dBm Oce Bw 13.365633367 MHz T1 L 9.21 dém Occ Bw 13.256633367 MHZ
Tz i 11.38 Tz 1 10.31 dm
- — -
J J VERURRNLY we I J (LTI -

Data 2OCT 218 044044

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Dafa 20CT2018 034126

o
0 diEm Offset 510 dB = RBW 300 kHz 10 dém  Offset 510 db e RBW 300 kHz
0B SWT 126 pc w VBW 1 MHz  Mode Auto FFT 0B SWT 126 ps e VBW  1MHZ  Mode Auto FFT
S6L count 160/100
45 ] mif1] 58 dnm)| mif1] V dnm
e 7 L = 1 M T e MMz
LA T e B e Wi o E 3 M
a5 : | o e W v 10-dBre ; X Lo Qi B > TH
\ { \
. | | 5 I |
| \ i 4
/ \ 1 ! 1
10 d - 10 t
/ \ f \
v = pRREAVE T b
- - s v v
40 40 “
50 dam - 50 dim =
-60 d &0 o
T 70
CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts Span 30.0 MHz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 8 17:58 dBm (- 1 836,705 MHz 15,34 dem
1 i 11.11 dsm occ 8w 13.436573457 MHz 1 L 834.75 11,73 dsm occ 8w 13.436573427 WHZ
2 T 11.11 dém | T2 1 B4E 1B 9,88 dem
- —— =
J ) URRURRNLY W ) ) URRUNNNLY o

Deta ZOCT2N8 034146

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1
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wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Data, 20CT 218 030535

0 dRm  Offset 51006 = RBW 30 & (0 dim  Offset 510 ob = RBW 10
0B SWT 632 ps = VBW 100 kH:  Mode Auto FFT 30 dB SWT 12 p= = VBW 30 Mode Auto FFT

S6L Count 100/100 SGL Count 100,100

(@15 Hax (@375 Man

o CILED] - = ™M) 1565 apm)
20 dB i 20 d& ¥ » 210 MMz
- fr= s A B 111680 MH:| o 5 e lfineosd e 7 Dl 709 Mz

3
o g8 5 0 s - -
7 / A
-0 10 i -
/ \ / \
— 7 = 20 — =t - -

-4 d 40 o

50 dam S0 dém

-6 AR 60 e

<70 ¢ 70 der

CF B24.7 MHz 1001 pis Span 2.0 MHz GF 825.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker i
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(T 1 15,35 dBm T L I

TL 1 .50 dBm 1.088111688 MHz 71 L Occ Bw
Tz i 8.45 dim Tz 1
- — =
] | [T1

Data 2OCT 218 031440

Middle Channel /1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Data, 2 00T 2018 030558

0 dRm  Offset 510 G w RBW 30 bhT (0 dim  Offset 510 ob w RBW 100 bHT
e SWT 632 = @ VBW 100kHr Mode Auto FFT 0 dE SWT 1S ps e VBW 300kH:  Mode Auto FFT

S6L Count 100/100 SGL Count 100,100

(@15 Hax (@375 Man

o FTEEN 30 dnm| = I ™M) 1616 anm)
HRER ¥ i 00 M e Y. s #706,41010 MHz
- (.- I e el 1096111688 MH o T e R 2.727272737 MHz
o g8 - 0 s -

-10 d A 10 ! ‘.\

— T ==
Tk il ) ™ s

40 df 40 di

50 dam S0 dém

-6 AR 60 e

70 ¢ 70 dder

CF 036,65 MHz 1001 pis Span 2.0 MHz GF 536.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 15.30 dBm T L B36.4101 MH2 16.46 dBm i

T1 1 .77 dBm Oce Bw 1.088111688 MHz T1 L 535.1 9,35 dém Oce Bw
i) i 93704835 Mz 5.48 dim Tz 1 837 866 2 8,92 dim
- — -
J J VERURRNLY we

Data 2OCT 218 041503

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Date 20CT 2018 030839

o
0 diEm Offset 510 dB = RBW 30 kHo 10 dém  Offset 510 db w RBW 100
0GB SWT 632 ps w VBW 100k Moda Auto FFT 0B SWT 12y - VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 190/100
o mif1] 14.60 divm) m e 17.08 dpm
e 64704130 MMz = ) 40710 MH:
- ; AR A A R 1.102007962 MH| - e e B : 715 MH
L
a8 A a8 !
# 7 [ 2 |
P \ !
10 d 10 t
/ \
it 40 di
50 dim 50 dim
-60 d -60 o
70 70
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker i Markar |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 14,30 dBm (- 1 B46 3871 MHz ERED
1 i 5.58 dam occ 8w 1102067602 MHz 1 L 34513936 MMz 10.04 dsm occ 8w 18264715 Mz
T2 1 S 5.93 dem | T2 1 9,80 dem
- —— =
J ) URRURRNLY W ) ) URRUNNNLY o

Data ZOCT. 2018 0317.04

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1
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SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Offsat 510 A6 = ROW (0 dim  Offset 510 ob w RBW 30
SWT 185w VBW 3 Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man
o ™M) 70 dnm| - 1 ML 1555 anm)
Mk = A28, 32100 MMz # B X )} MMz
A A i s 55 6 MH2 T e L Sy 9 951 MH|
- ) P WY PR o o T +.48551 4486 MH - = & v [ 48951 MH
/ | f
e | ! - /
/ \ (
-10 ,‘ 10
f \ A
20 i et T -
40 df 404
50 dam S0 dém
-6 AR 60 e
<70 ¢ 70 der
CF 0265 MHz 1001 pis Span 10.0 MHz GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 14.20 dBm T 1 30,255 5 59 dBm i
T1 1 8,58 dém 4485514486 MHz T1 L 10.45 dém Oce Bw 5.95104B951 MHz
Tz i 8.17 dim Tz 1 10.95 dam
)j | [T1 JU LT

Data; 20CT 2018 032215

Data 20T N8 042948

Middle Channel /5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Data, 20CT 2018 032247

Data 20T 218 043010

0 dRm  Offset 510 G = RBW 100 (0 dim  Offset 510 ob w RBW 300 bHT
S0dE SWT 10 ps @ VBW 300%Hr  Mode Auto FFT 0B SWT 126 ps w VBW  1MHZ  Mode Auto FFT

S6L Count 100/100 SGL Count 100,100
(@15 Hax (@375 Man

o ™M) 1538 anm| - PIEL 77 anm]
Mk X - HI0, 26000 MM # B ‘

- 5 S WS MR VL) LV 4485514406 MHz| - ] - W

i | /
0 da 0 da
/ | [
/ \ /
10 , 10
} \ f
{ \ /
20 7 - =
= F P T o e T s
e v s i :

=

40 df 40 di

50 dam -50 dém

-6 dam- 60 de

70 ¢ 70 dder

CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 CEl 1538 dam T 1 15.17 dBm i

T1 1 9.34 dém Oce Bw 4485514486 MHz T1 L 9,99 dém Oce Bw 5.030969031 MHz
Tz i .20 dim Tz 1 10.17 dm
- — -
J J VERURRNLY we I (LTI -

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

0 diEm Offset 510 dB = RBW 100 kHz 10 dém  Offset 510 db e RBW 300 kHz
F0dE SWT 18y w VBW Mode Auto FFT A0 e SWT 126 ps w VBW  1MH:  Mode Auto FFT
S6L count 160/100
o mif1] mif1] 15.35 dnm|
20 8 74410390 MH:
i I (R R MG B 1.5 - 5 u o L T T 1 () e W 8.99 1008991 MHz
) | 7 1
e L \ i / \
/ \ {
104 ! . 10 i
{ \
e [ | . e i
40 40
50 dim 50 dim
-60 d -60 o
T 70
CF B46.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-valiue 1 ¥-value | _Function Function Result | Type | Ref | Tre | ¥-value | _Function Function Result |
- 7 522 MHz 14:59 dBm (- 1 15.35 dam
T1 U 265 MHZ occ Bw 4505434505 MHz 1 L 9.89 dem occ Bw 8.991008991 MH2
T2 1 94874775 Mbz | T2 1 970 dem
- —— =
J ) URRURRNLY W ) URRUNNNLY o
Date 20CT2018 032432 Data 20072018 033141

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1
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wamanas. FCC RF Test Report

Report No. :FG892103B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

€ tri A
fof Lovel 25,10 dem  Offset 510 G w RBW 300 kHT
o At MR SWT 126 ps m VBW  IMHZ  Mode Auto FFT
S6L Count 100/100
O
40 nu.w:
10 dB B TRy P e A
{ |
068 :
[ \
10 3
A AT 5 \
S S
40
=50 dam
-6 AR
70
CF B31.5 MHz 1001 pis Span 400 MHZ
Marker [
Type | Ref | Tre | X-value 1 | Function | Function Result |
(T 1 ]
T1 1 Occ Bw
e E LLH:
——
-
J J VERURRNLY we

Data, 2 00T 218 034007

Middle Channel /15MHz / 64QAM

RefLovel 26,10 dBm  Offset 510 dR = RBW 300 ki

fe ALt 0GB SWT 126 ps w VBW 1 MHz
Sl Count 1007100

f@17% Max

Mode Auto FFT

e
20 d8 1l

¥ r ~ oo A

<20 df

30 dm— == - . i = S v

40

=500 dim

600 B

70
CF 036,65 MHz
Marker

Type | Ref | Tre | X-value 1
(T 1 ]

1001 pis Span 900 MHz

| Function | Function Result

T1 1
Tz §
.

D T ——
J J VERURRNLY we

Data, 20CT 2018 034026

Occ Bw

Highest Channel / 15MHz / 64QAM

.
Ref Level 25.10 dém  Offset 510 db = RBW 300 kHz

o At 0GB SWT 126 ps w VBW  1MHz  Mode Auto FFT

S6L count 160/100

(@17 Wa

o : mif1]

A T i v s [, T

|
ods i
\
10 d \
\

204 — -

e T s - i L i 1O 0%

ELT

50 dim

-60 d

700

CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker i
Type | Ref | Trc | 1 ¥-value | _Function Function Result |
- 7 : 13.48

T1 U 8.28 occ Bw 13425573027 MHz
i3 1 8.3

Dafe 20CT2018 034205

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1
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SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

(Spectrum )

Ref Level o dBm Offset 5.10 dB Mode Auto Sweep Ref Level 23.10 dém  Offset 5.10 d& Mode auto Swes
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 dbheltfhack A L% EIFIECY
Line _$PURIOUS_|INE_ABS ARS ’{ \ Line INE_ABS PAGS
10 din { ! 10 dBm
|
o dam | | e J
‘ |
-10 dBim 1 -10 dBm
| Splirious_ i \ f
-20 dam s -20 dem—f
/ \ [
-30 dem e -30 din—} !‘l\
40 dBm = ﬂ" W 40 di 'M.‘J ‘\
50 dBm j ‘l % \\m‘ \éﬁdm
N | N L/ WA \I_,K \
-0 dBm— — —— = -60 dBm —— =
-70 d2m 270 dim
Start B15.0 MHz 3003 pts Stop 826.0 MHz |||/ start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions  Spurious Emissions
___Range Low Rangeup | REW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency | Powerabs | alimi
815.000 MHz 223,000 MHz 100.000 kHz 621,50049 MHz -41.52 dém |~ 847.000 MHz §49.000 MRz 100,000 kriz 546, 78521 MHz 21.37 dBm -5.63 d&
geA .Mz | SRNCUD AR LD ks 4 st dn Pecgdn 249,000 MHz | B50.000 MHz | 20,000 kHz 549,00050 MHz -21.76 dBm | -8.78 dB
82¢.000 MHz 626.000 MHz 100.000 kHz 2 B ~t.11.d8 850.000 MHz B60.000 MHz 100,000 kHz B51,53347 MHz -44.00 dam -31.00 dB

o : _
b8 B, CLLLIEID &

Dater 2.0CT 2018 020818

L

[ 1

Date: 20CT 2018 022522

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(Specmm )

Ref Level 23.10 dém Offset 5.10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
20 dbhwitdhack HA
Line _§PURIOUS INE_ABS ARG INE_ABS
10 der [, 10 g
‘ ﬂj
0 dar f | 0 de -
I \ L |
-10 dam | -10 dfm
| SplrTous_. N \l. {
-20 dém );;M—‘farr
o) \
-30 dem -30 dBm e
S, 5 b
i | i M
40 dam : 7 40 dBm - -
il i \
A ey
S0 dBm = Sndam -
il e
i \
50 darm = = -60 dBm = =
70 dam -70 dBém
Start 815.0 MHz 3003 pts Stop 826.0 MHz |||l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | PoweraAbs |  atimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs |
815.000 MHz 923,000 MHz 100.000 kHz §22;30869 MHz -34.44 dBm -2l.e4de |f 347.000 MH 549,000 MAz 100,000 krz 848,05994 MHz 13,50 dBm ~16.50 dB
823.000 M4z 924,000 MHz 20,000 kHz 823.99350 MHz -24.20 dBm -11,20 dB 945,000 MHz se0 000 Mhz | 20000 ks £49.00020 MH= 24,29 dBm 1129 ds
82¢.000 MHz 626.000 MHz 100.000 kHz 82430660 MHz 13.7%°dBm ~16.21 48 850.000 MHz B60.000 MHz 100,000 kHz B5D, 58448 MHz |
o ——
L Bj¢ J CHILEID o8 . it

Date 2.0CT 2018 0216.09

Date: 20CT 2018 021736
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SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

S *

T

Date: 2.0CT 2018 0210:39

L

Ref Level 0 dBm  Offset 5,10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 d& Mode auto Sweep
SGL Count 100/100 SEL Count 100/100
(@1 AugPwr @1 AvgPwe
20 dbhwit-dhack o = | SPUBIRIECHYERABS
Line _$PURIOUS_|INE_ABS AR / '\‘ Line i!'llf!h’\”ﬂlt- INE_ABS
10 dir 1 \ 10 darm If T
]
|
o dapr ; ! 0 dBm -
“ |
-10 dém } -10 dBm
ST j
20 dar k\;‘ -20 dBm—
st - \
-40 dBm = '\.k"ﬁv \\
[ -
50 dam }‘ \ / H‘}_ﬂn\ \ ’ﬂ \
S
{“\ VA==l V i Mu Syt ‘\
60 dam: — = < 60 dBm = S
N M B> op, U I—
70 dBm -70 dm
Start B15.0 Mz 3003 pts Stop 826.0 MHz ||[start 837.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | vpowerabs |  Atimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |  aLimit
815.000 MHz 923,000 MHz 100.000 kHz 821,46953 MHz -41.89 d&m 28,69 08 ||f 847.000 MHz 549,000 MRz | 100,000 krz 548,76723 MHZ 21.55 dBm ~5.45 dB
823,000 MH2 SEhOI LD ks -8.32 9h 949,000 MHz 850,000 MHz 20,000 kkz 49,00050 MHz -21.64 dBm | -5.64 dB
AR ] 626.000 MHz 100.000 kHz -8.75.d8 850.000 MHz B60.000 MHz 100,000 kHz B51,52348 MHz -44.45 dam 31.45 d8

1

L1 —

Date: 20CT 2018 02:23.54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N, !

Date 2.0CT 2018 0214 46

L

] un]
Spectrum = ||| = v
RefLevel 23.10 dBm  Offsat 5.10 dB Mode Aute Sweep Ref Level 23,10 dém  Offset 510 dg Mode auto Swesp
SGL Caunt 100/100 SGL Count 100/100
| @1 AvgPwr 1:AvgPwr
20 dblmit-dhack = PUBIIECHEKARS
Line _§PURIOUS INE_ABS ARE Line _$PUR 3 INE_ABS PASS
10 dirn f-""‘*""'”"\\ 10 -.13\:. "‘“\
|
o da ff : 0 rJBrr“J i
| | '
-10 dam i -10 dfm:
Elie [ \
20 dom J .M\ ‘;ﬁﬁan- k
-30 dem -30 dBm
1 N
40 dom e 40 dBim \,r\‘ .
I ~
- —,
S0.dBm e -50 dBm R
L e
50 dam _— 50 dBm b S =
70 dam -70 dBém
Start B15.0 Miiz 3003 pts Stop 826.0 MHz || [l start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
| Range Low Rangeup | RBW | Pawer Abs | Range Low RangeUp | REW | Fraguency | Powerabs | ALimi
815.000 MHz 823,000, MHz 100.000 kHz = l 847.000 MHz §49.000 MHz | 100.000 kkHz 848,14785 MHz 12.48 dBm -17.52 da
£23.000 MHz 924,000 M Z20.000 khz -13.03 d& 249.000 MHz 850,000 MHz 20,000 kHz 249,00150 MHz | -12.99 d8
82¢.000 MHz 626.000 MHz 100.000 kHz ~17.07 48 850.000 MHz B60.000 MHz 100,000 kHz B5D,02498 MHz -35.08 dBm -22.0d dB
T

1

LT —

Date: 20CT 2018 0212.03

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number 1 A26-24 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

JU B

Diater 2.0CT 2018 02:26 17

L

[ 1

Date: 2.0CT 2018 02:2652

>F
Ref Level 0 dBm  Offset 5,10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwe
20 dbli s A . | SPURIMIECHY
Line _§PURIOUS INE_ABS ARG |"I I\I Line -_ABS
10 dr | 1 10 déim
Q. I ! o dem !
-10 dém ~| -10 dBm -
| SFiRious.Cn |
20 e -20 dBm /‘
\ fi i /
-30 dam 'i - il 30 dBm—t .
1/ N R
-40 dBm i LY 40 dBm f 1
Y & P s T
i \ [ i W L | \ [
-50-dBm- = S 7 (e = W o T
Yo T |
50 dBm = -60 dBm — ~ =
o E—— 50 df . o — =
70 dBm -70 dm
Start B15.0 Mz 3003 pts Stop 827.0 MHz ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | power abs Rangelow | Rangeup | REBW | Fraguency | Powerabs | alimit
815.000 MHz 223,000 MHz 100.000 kHz 8801 MHz -35.57 dém T 846.000 MHZ 549.000 MAz 100,000 kHz 848,77373 WAz 21.62 dBm -8.38 d&
HEA D s it ol 25200 kil ~19.54 dBm 840,000 MHz 850,000 MHz | 30,000 kiz 840,00150 MHz 8 -577d8
AR ] 627000 MHz 100.000 kHz 21.66 dim 850.000 MHz B60.000 MHz 100,000 kHz B5D, 05485 MHz -20.47 dB

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oot 23,4150
JL )

Date 2.0CT 2018 02:30:49

L

[ 1

Date: 20CT 2018 023153

I un]
Spectrurm [ﬁ] s =
Ref Level 23.10 dém Offset 5.10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
| @1 AvgPwr 1:AvgPwr
20 dbheltfhack HA T PUEIHECHBERABE
Line _§PURIOUS INE_ABS AR | Line _$PURIOUS NE_ABS PARS
10 dir ‘ r - :\'I A8 LT S
\
o dar o '\ fmarr “
-1 dam JF -10 dem -
- ] ;
-20 dém }‘ 20 dBm -
-30 dam ’_V‘, 4.I,,_,.‘m--f‘ -30 dBm ‘-4?_ ~_
/ |
A \
-40 dBm - 40 dem ——
T RE—— 7 .
50 dam - -50 dBm =
e e 3
50 dam 50 dBm e
70 dam -70 dBm
Start B15.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
__Rangelow | Rangeup | REW | PowerAbs |  atimit | Range Low RangeUp | RBW | Froquency | PowerAbs | Alimi
HLBL0a0 Mt 823,000 Mz 100,000 kdz -26.95 dm -13.85 08 |||™ 846.000 MHz 649.000 MRz | 100,000 kriz 547,80869 MHZ .95 dBm .05 d&
523.000 MHz 924,000 M 30.000 kHz -24.78 dBm -11.78 d8 945,000 MHz BE0 000 MHz 30,000 FHe 548,00150 MHz 3 dbm |
82¢.000 MHz 627000 MHz 100.000 kHz 9,84 d ~20.16 48 850.000 MHz B60.000 MHz 100,000 kHz B5D,00500 MHz 0 dBm

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number

1 A26-25 of 51

Report Issued Date : Dec. 20, 2018

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

JU B

Diater 2.0CT 2018 02:27:14

L

>F
Ref Level 0 dBm  Offset 5,10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AugPwr @1 AvgPwe
20 dbli s a = | SPURIMIECHY
Line _§PURIOUS INE_ABS ARG |Jf \\ Line FPURIOL NE_ABS
10 dr Il 10 déim !
i i
o dam ; 0 d8m ’ 1
-10 daim LL -10 dBm :
| =riricos. o \ J
-20 dém -20 dBm J
J N h
-30 dem ', B -30 dBm i £
|
40 dam A / \"l'\ {f L‘ | | ; \ T
N [ \ s " ™ I, 9 (— A
-S0.dem { [ 50 e f
L RS F greees] A W T
\ - il T |
60 dBm— re——— 60 dBm R —
70 dBm -70 dm
Start B15.0 Mz 3003 pts Stop 827.0 MHz ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |  aLimit
815.000 MHz 223,000 MHz 100.000 kHz -36,51 dém -2z.51d8 1) 344,000 MHz 549,000 MRz | 100,000 kHz 548, 76773 MHZ 21.27 dBm -8.73 0B
AE3OnnAt | Sge000 M 30000 kiz darm =B:82 dn 949,000 MHz | £50.000 MHz 30,000 kHz 549,00050 MHz -18.19 dem |
AR ] 627000 MHz 100.000 kHz o ~t.91.d8 850.000 MHz B60.000 MHz 100,000 kHz B5D, 02498 MHz -34.75 dBm

[ 1

Date: 2.0CT 2018 02:35:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] un]
Spectrum [ﬁ] s =
Ref Level 23.10 dém Offset 5.10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
| @1 AvgPwr 1:AvgPwr
20 dblmit-dhack A T PUBIIECHEKARS
Line _§PURIOUS INE_ABS ARG | Line _$PURIOUS NE_ABS PARS
10 din | = SR am o
0 dayr - Ll p dem -
\ |
J 1
-10 dam t -10 dBm 4
| SPURTGUS LT H |
-20 dém j -20 dBm -
e [ S [
-40.dBm —— o aai s 40 dBm -
s i
e 9
50 d8m et 50 dBm e
i i -"v\
-0 dam -60 dBm e
70 dam -70 dBém
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
| Raoge Low Range Up__| REW | PowerAbs |  atimit | Range Low RangeUp | RBW | Froquency | PowerAbs | Alimi
HLBL0a0 Mt 823,000 Mz 100,000 kdz -15.67.08 |||™ 846.000 MHz 649.000 MRz | 100,000 kriz §46,52807 MHZ 9,34 dBm -20.66 d&
20 M Sgs.o0n M 3MLO00 kiz ~14.07 dA 249,000 MHz 850,000 MHz 30,000 kHz 24900150 MHz -27.46 dBm -14.45 dB
82¢.000 MHz 627000 MHz 100.000 kHz 850.000 MHz B60.000 MHz 100,000 kHz B5D,00500 MHz -29.12 dam -16.12 dB

oot :
JL )

Date: 2.0CT 2018 02:29:52

L

[ 1

Date: 20CT 2018 02:32:50

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number 1 A26-26 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

Ref Level 23.10 d&m

Offset 510 dg Mode auto Sweep

T

Dater 2.0CT 2018 02:42:26

L

Ref Level 0 dBm Offset 5.10 dB Mode Autc Sweep
SGL Count 100/100 SGL Count 100/100
I AvgPwr (@1 AvgPwe
20 dBHPihac: | SPURIAIE CHYERABS R
Line _§PURIOUS_JINE_ABS Line _$PURIOUS ) INE_AB%
10 gEn 101 dBm I‘
|
o dey 0 dBm f |[
-10 dam -10 dBm fH ¥
| SPLRIOUS, Lih { l
-20 dam 20 dBm —r+
I Ak
-0 dem -30 dBim L ‘I |
| -
| | n
~40 dam -40 dBm —t > T
) il JJ \ }J \ | \ n
- PN AR P [ LA
StE, o T
o \r\ / U \
B === 60 dBm \ = —
70 dBm -70 dBém
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
__Rangelow | Rangeup | REW | Freguency | Powerabs | atimit || Rangelow | Rangeup | REW | Fraguency | Powerabs | ALimit
615.000 MHz 523,000 MHz 100.000 kHz 3078 MHz -33.58 dém -z0.55 de ||| 344,000 MHZ 549,000 MAz 100,000 kHz 848,67782 MHZ 21.70.dBm ~5.30 dB
E%'j 000 MHz 824 000 Mi 50.000 kHz =20.51 dBm -7.91 dB 9“'@ 000 MHz $5']‘U|T:‘ MHz | 50,000 kHz 849,00050 MH: -21.17 dBm -8.17 d&
82¢.000 MHz 628.000 MHz 100.000 kHz 21.87 dim -8.13.d8 850.000 MHz B60.000 MHz 100,000 kHz B5D, 86414 MHz -35.64 dBm -22.64 dB

[ 1

L1 —

Date: 20CT 2018 024949

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N, !

Date 2.0CT 2018 024539

L

o=
Spectrum [ -7] s ] [_]v
Ref Level 23.10 dém Offset 5.10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
| @1 AvgPwr 1:AvgPwr
20 dbheltfhack o TPUBI G CHBEKABS
Line _§PURIOUS INE_ABS AR Line _$PURIOUS INE_ABS PASS
10 din 10 déim
'.mu-l vy e Ay e —M\-.qp-v-\,c\‘ b A e,
0 e - — {[ff @8
-10 dam J ! 10 dBm
| Sririous. o i
-20 dém E 20 dBm -
| | , -
-30 dam Spm— -30 dem et =
s, T
40 dﬁrr_\‘ —] —— ’__J 40 dBm “
."/ L
5 dgm 50 dBm b
o
-0 dam 60 dBm -
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz |||l Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
| Raoge Low Range Up__| REW | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Froquency | PowerAbs | Alimi
HLBL0a0 Mt 823,000 Mz 100,000 kdz -28.44 dbm -15.44 08 |||™ 844,000 MHZ 49.000 Mz 100,000 krz 546, 44505 MHZ 7.63 dBm -22.37 d&
E?'j 000 MHz 824 000 Mi 50.000 kHz -25.68 dBm -12.68 dB qu 000 MHz 35']‘0[”:‘ MHz { 50,000 kHz 849,00450 MH: -26.74 dBm -13 -’,'.‘ dB
82¢.000 MHz 628.000 MHz 100.000 kHz : 766 dBm 34 dé 850.000 MHz B60.000 MHz 100,000 kHz B5D, 02498 MHz -29.43 dam -16.43 dB
T

[ 1

Date: 20CT 2018 024620

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number 1 A26-27 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

T

Dater 2.0CT 2018 02:43.08

L

P =) T
Ref Level 0 dBm  Offset 5,10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 d& Mode auto Sweep
SGL Count 100/100 SEL Count 100/100
(@1 AugPwr @1 AvgPwe
20 dbhwit-dhack o x | SPURIRIECHY i -
Line _§PURIOUS JINE_ABS AR I‘ \I Line _$PURIOUS ) INE_ABS
10 o8 1 101 diim -
| J
o dam }f 3 0 d8m J |
10 dém J | -10 dBm J 1\
20 dar ' i 20 dBm
/ : | [
-0 dem t il 30 dem 'll : \
n 1) NN I
-40 dam - i; — . 40 dBm 1 f £
MY e | LA Al AL Y Y [}y
50 dém Al — ¥ "'_,.Ivu ) ‘)J' \ [ ! ‘?A;J'_ J \‘4 'Lvn o If l\
N U™ SV W] LT \\\_/ U |
! N v \
{5 A-._‘l“ﬁ/‘ - -60 dBm = —~
70 dam -70 dém
Start B15.0 Mz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RAW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency | Pawerabs | aLimi
815.000 MHz 223,000 MHz 100.000 kHz o082 -34.90 dém [ 844.000 MRz 549,000 MRz | 100,000 kHz 84867782 MHz 20.54 dBm 546 d&
823,000 MH2 SEHOI BIRUTD bl £6:d3 “HiSR A 949,000 MHz 850,000 MHz 50,000 kHz 849,00250 MHz -21.85 dBm | -8.85 dB
AR ] 628.000 MHz 100.000 kHz it o ~t.97.d8 850.000 MHz B60.000 MHz 100,000 kHz B5D,82418 MHz -36.94 dam -23.94 d
T

1

L1 —

Date: 20CT 2018 024908

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N, !

Date 2.0CT 2018 02:45.03

L

1

] nn]
Spectrum [ﬁ] s =
Ref Level 23.10 dém Offset 5.10 dB Mode Aute Sweep Ref Level 23.10 dém  Offset 5.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
| @1 AvgPwr 1:AvgPwr
20 dbheltfhack o TPUBI G CHBEKABS
Line _§PURIOUS INE_ABS ARE Line _$PURIOUS INE_ABS PASS
10 din 10 déim
o LAt am et i, B B TN
0 dar - \I d dem \
i
| 1
-10 dam : . 10 dBm
= F j
-20 dém - Ll =0 sem lH
|
-30 dem - ; -30 dBm x
‘—/’,,_,* e A s—
40 dam 7 40 dem
e fue ~
ST dem 50 dBm =
™~
&0 dam -60 dBm =
70 dam -70 dBém
Start 815.0 MHz 3003 pts Stop 820.0 MHz |||l Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
| Raoge Low Range Up__| REW | PowerAbs |  atimit | Range Low RangeUp | RBW | Froquency | PowerAbs | Alimi
HLBL0a0 Mt 823,000 Mz 100,000 kdz -30.12 dém -17.12.08 |||™ 844,000 MHz 549.000 MHz 100,000 kHz 545,79570 MHZ 6.51 dBm -23.49 08
20 M S2Ho0n M SILOGD ki =Z7.80.d8m =k o) 249,000 MHz 850,000 MHz 50,000 kHz 249,00050 MHz -29.42 dBm | -16.42 dB
82¢.000 MHz 628.000 MHz 100.000 kHz = ~23.01 48 850.000 MHz B60.000 MHz 100,000 kHz B5D,00500 MHz -31.52 dim
T

Date: 20CT 2018 0247 03

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number 1 A26-28 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. :FG892103B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

G
r— [= (=
Ref Level 0dBm Offset 5.10dB Mode Autc Sweep Ref Level 23,10 dém  Offset 510 d& Mode auto Sweey
SGL Count 100/100 56l Count 100/100
@1 AvgPwr (@1 fvgPwe
20 dBhwitdhack oA | PRI Cais 5
Line _§PURIOUS_|INE_ABS \ ine _SPURIOUS_|INE_ABS
10 dir 1 l 10 darm
o dB | T D dBm i
-10 dém f ! -10 dBm f !‘ {
s / \ B
=20 dam ( 3 -20 dBm j J i
| \
-30 dem . H‘ -30 dBin '1 4 1
T . I ;o
-4 dam f 'l T /,. : J]tq dem >
| (] W i I3 H j\ M i A
- 7\ pd / [
50 dBm . %oldem - | L | |
~ 4 \ ey WY [ Y P P | {
A ) =5 ‘v-/ .} \ ,{ \
——— e 60 dim s e
-70 dam -70 dBém
Start B15.0 MHz 3003 pts Stop 834.0 MHz ||| start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I Rangelow | Rangeup | RBW | Fraguency |
615.000 MHz | 923,000 MHz 100,000 kHz §20,19650 MHz -34.03 dbm -21.03 08 |||~ g39.000 iz 549,000 MRz 100,000 kHz 48, 40557 WHZ
523.000 MHz 924,000 M 100.600 kHz 8851 MiHz -39.20 dBm -16.20 d& 345,000 MHz se0 000 Mhz | 100,000 ks 548,00050 MHz
AR ] 634.000 MH2 100.000 kHz ~7.89 d8 850.000 MHz B60.000 MHz 100,000 kHz B51,18381 MHz
1

U

Diater 2.0CT 2018 025024

L

[ 1

Date: 20CT 2018 02570

7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrurm s 7
Ref Level 23.10 dBm  Offset 510 dB Mode Autc Sweep Ref Level 23.10 dém Offset 5.10 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
20 dBHPhack " PURI WG CHBEKARE
Line _§PURIOUS INE_ABS ARG Line _§PURIOUS INE_ABS PASS
10 din 10 drn
R SR SPPNBPSII O roR-Euos | M o P e T X LoV ST
0 depr - 0 pBm T
| -10 dBm: ‘l
20 dam— L[ -20 dem ‘
1l L
/ AL
-30 dém - -30 dBm ~
T ..
~ *""'—M‘_’m e—
4§ dBm 40 dBm =
\\\
50 d8m -50 dBm
N
-0 dam 60 dBm -
70 dam -70 dBm
Start B15.0 Mz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions | ||spurious Emissions
| Raoge Low Range Up__| REW | PowerAbs |  Atimit | Range Low RangeUp | RBW | Froquency | PowerAbs | Alimi
HLBL0a0 Mt 823,000 Mz 100,000 ke -29.77 dém -16.77 b 830,000 MHz 49.000 Mz 100,000 krz B44,34965 MHZ 458 dBm -25.42 08
523.000 MHz 924,000 M 100.600 kHz -36.46 dBm -13.46 di 345,000 MHz se0 000 Mhz | 100,000 ks 548,00649 MKz 2813 cBm | 1513 ds
82¢.000 MHz 634.000 MH2 100.000 kHz 832.31668 MHz 5.10 darm ~24.90 48 850.000 MHz B60.000 MHz 100,000 kHz B5D, 01495 MHz -19.80 dB
iy — -
L I J TN o8 . [

Date: 2.0CT 2018 02.53:32 Date: 20CT 2018 0254 11

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number 1 A26-29 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :FG892103B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum [=
Ref Level o0dim Offsat 5.10 dB Mode Aute Sweep Ref Level 23,10 dém  Offset 5.10 dg Mode suto Swes
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 dbhwit-dhack o | SPURIAIE CHYERABS »
Line _§PURIOUS_JINE_ABS ARG 1 ine _SPURIOUS_LINE_ABS H
10 i Il 10 B { \
o deyr j - 0 dBm =
I
11 /]
-10 d&m ' -10 dBm —t
SPLRIOUS LIl J r‘ '\
-20 dam " 20 dBm ;
| u ||
-30 dem 4 -30 dem 't { ¥
! (
40 dam ‘ + —«ﬂ ditm ‘\ r "
. ) TN plf
50 dBm Bolgpr L] 11 T - !
E BV 4 P T vy WP we i 1 I
A 4 At s | )
R —T—— -60 dBm 4 X ~
-70 dBm -70 dBém
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
[ Spurious Emissiurlls J | | | ||spurious Emissions
___Range Low Range Up REW Frequency | Rangelow | Rangeup | REW | Fraguency | Powerabs |
815.000 MHz $23,000 MHz 100.000 kHz 820,15884 MHz l 839.000 MHz 549,000 MHz 100.000 kHz 848,36563 MHz 20
523,000 MHz 924,000 M 100,000 khHz 9750 MHz 940,000 MHz 850,000 MHz | 100,000 kHz 849,00749 MHz 217,65 dB
AR ] 634.000 MH2 100.000 kHz 850.000 MHz B60.000 MHz 100,000 kHz B52,80220 MHz -24,25 dB

U

Dater 2.0CT 2018 02 5125

L

[ 1

Date: 2.0CT 2018 025632

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum - v
Ref Level 23.10 dBm  Offset 510 dB Mode Autc Sweep Ref Level 23.10 dém Offset 5.10 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@ 1 AvgPiwT 1-AvgPwr
20 dehwit{hack oA PUBIIECHBEKARS

Line _§PURIOUS INE_ABS AR Line _§PURIOUS INE_ABS PASS
10 din 10 déim

A AT i T e P e P s B e e A NS
2 dBy - 0 gem
|
(| -lo cem \
3 | |
20 dom—1 | LA 20 s
i L L\
30 dem R o 30 dam la,
B e e ™~ T —
| "] ~
4G 40 dBm
g
S0 dBm 50 dBm \.
&0 dam -60 dBm
70 dam -70 dBém
Start B15.0 Mtz 3003 pts Stop 834.0 MHz |||l Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | RBW | Powerabs |  aAtimit | Range Low RangeUp | RBW | Fraguency | Powerabs |  ALimi

815.000 MHz 923,000 MHz 100.000 kHz -30.87 d&m -17.57 dé 930000 MHZ 549,000 MAz 100,000 kriz 846,09790 MHz 384 dBm 16 d&

823.000 M4z 924,000 M 100.000 kHz 28.68 dBm -15.68 dB 345,000 MHz se0 000 Mhz | 100,000 ks 249.01548 MH= 38,55 dBm 16.25 b

824.000 MHz €34.000 MHz 100,000 khz 830.53844 MHz 4.15 dBm -25.85 dé 850.000 MHz B60.000 MHz 100,000 kkz E50,00500 MHz | -18.54 dB

— — -

L I J TN o8 . [

Date 2.0CT 2018 0253.01

Date: 20CT 2018 025446

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID: IHDT56XR1

Page Number : A26-30 of 51
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01





